
Extrait de la copie du rapport de test SGS - performances selon EN14683:2019+AC:2019 : filtration bactérienne (EFB), respirabilité,
résistance aux projections et absence de charge microbienne (propreté microbienne). Le certificat original émis par SGS est fourni sur
demande à tout client ayant commandé ce produit. Robé Médical
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EN 14683:2019+AC:2019 Medical Face Masks-Reguirements and Test Methods 

Clause 5.2 Performanoe Reguirement 

Clause 5.2.2 Bacterial Filtration Effidency (BFE) 
(EN 14683:2019,+AC:2019 Annex B) 

Sample: A 
Test Side 
Test Area 
Flow Rate 
Pre-Conditionîng 

lnside 
Approximately 60 cm2 

28.3 Umin 

Dimensions of test specimen 
Positive Conirol Average 
Negative Monitor Count 
Mean Particle Size 

Minimum of 4 hours at 21±5°0 and 85±5% R.H. 
~176mm x 158mm 
2473 CFU 
< 1 CFU 
3.0 ±0.3µm 

Test bacteria Staphylococcus aureus ATCC 6538 

Test Item Specimen No. Result 
1 99.9% 

Bacterîal Fibation Efficîency 
2 99.8% 
3 99.9% (BFE) 4 99.8% 
5 99.9% 

Rematk: 
1) Performance Requirement: Type 1�95%, Type 11�98%, Type IIR �98%
2) The number of specimens that shall be tested is minimum 5, but can be greater and shall be increased if

necessary to allow for an AQL{Acceptable Quality llevel) of 4%.
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Clause 5.2.3 Breathability 
(EN 14683 :2019+AC:2019 Annex C) 

Sample: A 
Test Side 

Pre-Condîtîonîng 
Test Area 
Flow Rate 

Randomly test in different location (1 armmd and 4 away trom the centric 
point) on each of the 5 masks 
Minimum of 4 hours at 21 ±5°C and 85±5% R. H. 
4 .. 9cm2 

81/min 

Specimen No. Test Area No. Different Pressure for each The average value for each test 
tested area (Palcm2) specîmen , Palcm2) 

11-1 48.4 
11-2 49.5 

1 11-3 43.6 46 
1-4 43.3 
11-5 43.ô 

2-1 45.9 

2-2 43.4 

2 2-3 42.3 45 
2-4 46.7 
2-5 44.8 
3-1 46.7 
3-2 42.6 

3 3-3 43. 1 47 
3-4 51.9 
3-5 48.8 
4-1 55.1 
4-2 45.3 

4 4-3 41.0 49 
4-4 54.7 
4-5 46.8 
5-1 46.91 

5-2 48. 1 

5 5-3 41.91 46 
5-4 43.5 
5-5 47.8 

Remark: 
1) Periormanœ Requirement: Type 1<40 Pa/cm2, Type 11<40 Pa/cm2, Type IIIR<60 Pa/cm2 

2) The number of specimens that shall be tested is minimum 5, but can be greater and shall be increased if
necessary to allow for an AQL(Acceptable Quality llevel} of 4%.
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Clause 5.2.4 Splash Resistance 
(ISO 226091 :2004) 

Sample: A 
Test Blloodl Pressure
Pre-Conditioning 

16,0kPa 

Minimum of 4 hours at 2.1±5°C and 85±5% R.H. 
300±10mm Distance of the mask to the tîp of cannula 

Test Penetration on Conclusion Test Penetration on Conclusion Specimen# inside swiace Specimen# inside surface 
1 None Seen Pass 17 NoneSeen Pass 
2 None Seen Pass 18 None Seen Pass 
3 None Seen Pass 19 None Seen Pass 
4 None Seen Pass 20 None Seen Pass 
5 None Seen Pass 21 None Seen Pass 
6 None Seen Pass 22 NoneSeen Pass 
7 None Seen Pass 23 NoneSeen Pass 
8 None Seen Pass 24 NoneSeen Pass 
9 None Seen Pass 25 NoneSeen Pass 

10 None Seen Pass 26 NoneSeen Pass 
11 None Seen Pass 27 NoneSeen Pass 
12 None Seen Pass 28 None Seen Pass 
13 None Seen Pass 29 None Seen Pass 
14 None Seen Pass 30 None Seen Pass 
15 None Seen Pass 31 None Seen Pass 
16 None Seen Pass 32 NoneSeen Pass 

Number of Pass: 32 

Overall result: Acceptable 

Remarie 
1) Performanoe Requirement Type 1: NIA, Type Il: NIA, Type IIR: �16.0kPa
2) Test was conducted withiin 60s after removal from conditioning chamber.
3) An acceptable quality 11:imit of 4.0% is met for a single sampling plan when 29 or more of the 32 tested

specimens show pass results.
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Clause 5.2.5 Mîcrobîal Cleanlîness 

(EN 14683:2019,+AC:2019 Annex Dand EN ISO 11737-1:2018) 

Sample: A 

Test Specimen# 

1 
2 
3 
4 
5 

Recovery Efficiency 
Correction Factor 

Mask Weight(g) 

2.911 
2.88 
2.92 
3.00 
2.98 

80.4% 
1.2 

Total Bioburden, Totall Bioburden,
(CFU/mask) (CFU/g) 

18.60 6.39 
22.32 7.75 
29.76 10 .. 19 
22.32 7.44 
26.04 8.74 

Remark: Performance Requirer:nent: Type 1:530 CFUlg, Type 11:530 CFU/g, Type IIR:530 CFU/g 

Sample Photo 

The statement of conformity in tinis test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 

.. .. �End of Report"u 
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